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Replacing crystails

Austausch der Quarze Remplacement des quartz
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®Use of separately available crystals allows you to
organize racing In groups. Make sure to use same
frequency and same maker's crystal for transmitter {TX)
and receiver (RX). .

 Please contact your iocal Tamiya agent for availabitity.

@Die Verwendung gefrennt erhdlllicher Quarze
ermdglicht die Zusammensteliung von Renngruppen.
Achten Sie darauf, fiir den Sender {TX} und den Empfan-
ger (RX} Quzarze gieicher Frequenz und des gleichen
Herstellers zu verwenden. . :
HWenden Sie sich zwecks . Verfigbarkeit an ‘lhren
drtlichen Tamiya-Héndler. . - -

@l ulifisation de quariz disponibles séparément permet
de rouler en groupe. S$Tassurer gue le guartz de
I'dmetteur et celui du récepteur sont de. méme
fréquence.

“cContacter votre revendeur Tamiya focal.
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27.025 MHZ | 27.045 MHZ | 27.075 MHZ | 27.005 MHZ

R 01 02
ForJapan 26.975 MHZ | 26.995 MHZ
Flir Japan
Pour fe Japon 07

: 27125 MHZ | 27.145 MHZ
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27175 MHZ | 27195 MHZ | 27.226 MHZ | 27.266 MHZ

For Other Countries
Flr andere Lander 26.995 MHZ | 27.045 MHZ

27.145 MHZ | 27.195 MHZ

Pouf les autres pays
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Tire Reifen Pneu
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Box wrench
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. @Periodically replace tires. Refer
to the Option Parts list to obtain
option part tires.

LEDA Fw/\— LED stopper
LED Befestigungsteil Blocage de LED

@FHDOLED D A FERYU T SRFIAECE T

@Use when installing additional LED fights [separately available).
@Fir Einbau von LED-Lichtemn venwenden (getrennt erhaltliche},
@ Utiliser pour instaliation des DELs additionnels {disponible
s@parément). ' :

2REmmE W TR
Tapping screw
Schneidschraube
Vis décolletée

®Tauschen Sie die Reifen in ~,
i regelmafigen Abstinden aus. é@sﬂ
2X10mmss 4 27 + -Beachten Sie die Zubehorteile-
Shaft Liste Ober verfigbare Zubehdr-
Achse Reifen.
Axe @Remplacer régulierement les LEDZA by /¥ o
pneus, Se référer & la tiste des LED stopper
: : pikces optionnelles pour LED Befestigungsteil
A 2X10mI T FERBCEEDNESITEBELTEEL, - connaitre - les  références des Blocage de LED
* Make sure the 2x30mm shafts are in position. © ppeus compatibles. R AR PELED

“ Auf richtigen Binbau der 2x10mm Mitnehmerstifte achten.
HS’assurer que les axes 2x10mm sont en place. ’

* Note shape of parts,
*Auf Aussehen der Teile achien, - >>
* MNoter la forme des pidces.
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Motor Motors Moteur

. K F Ay TR R EBRTSBESE., HF15073~XF7 5 (RBD * Bei Verwendung eines getunten Motors, die 1150 Plastik- (RB1) und 1280 Metall- (RB2)
T 1280 R (RB2) HE— LT USSR, FTOREBEICE—F—IIED " Lager durch Kugelfager ersetzen. Beachten Sie untenstehendes Diagramm bezliglich

s s s _ = » T ST passender Zahnrider und stellen Sie sicher, einen Motor mi¢ mehr als 25 Turmns oder
E%ﬁ‘;&égf{fﬁ:fgﬁﬁéﬁj ;éjggl@%Kggu%i;ia%zvg - einen Sport-Tuned Motor zu verwenden, da ein Moter mit wenig Turns den TEU-1048K

el - S . . ESC beschidigen kann, Woller Sie einen Motor mit noch mehr Leistung verwenden,
W Fa—rE—R—IRSNE T, VSR E—~2—EERT LB, I e einen TEU- : indiakeits-Fahrreat
B ETEU-302BKIE 5. e X 95 R 10 o b e 5 2 AN € T2 L, sollten Sie ginen TEU-302BK oder einen Hochgeschwm:ﬂg eits-Fahrregler verwenden,
. . . : : . FPour installer un metedr tuning plus puissant, remplacer les paliers plastique 1150 - -
kWhen using a tened motor, repiace 1150 plastic (RB) and 1280 metal (RB2) ARB1} et métal. 1280 (RB2) par des rouiements & billes. Se reporter au tabieau

bearings with ball bearings. Refer to the diagram below for.compatible gears and " gj.dessous pour les pignons compatibles et sassurer d’utiliser un moteur de 25 -
make sure to use motor above 25 turn or Sport-Tuned Motor as low turn motormay " Yaurs au meins ou un Sport-Tuned Motor car un bobinage trop réduit peut endom- © |
damage 7EU-104BK ESC. If using even higher perforimance motors, use. . mager e variateur TEU-104BK. Sion installe un moteur encore plus puissant, il faut . |

TEU-302BK or other high spec speed controlier unit..

FLb

Gearratio  Getrielibersetzung Rupport de pignonerie

utifiser un variateur TEU-3028K o tout autre variateur hautes performances.

OIEDEY (OP665ESP356,357477) ISR T RS E D3y . A . R~ ¢ Spur gear
THEVHEBRZCENTEET, COB, DIDE—K—~ - : P oo
- 61T (i) | 5BTORG6S)| 55TORGGS)| -

ELSBEBFBSOTERESTICMIMH TSN, - g
@You can change gear ratio by using an optionat gear set S
{ltem 50356, 50357, 50477 and 53665, available separately). . - .

.When using an optional gear set, adjust motor position . .
referring to the illustration. . L e .y
®Die Ubersetzung des Getriebes kann durch Verwendung : ;
eines Zubehor-Rédersatzes (Arikel 50356, 80357, §0477 und G-t
53665, gefrennt erhéltlich) geéndert werden. Wird ein :
Zubehér-Radersatz verwendet, die Motor-Position ents_pre_f

19T ¢sgaey 8.35(A)
20T(5P.356) 7.93(B)

21T(5P356) 7.55(C)
22T(SP35h 7.21{D) 6.85(A)

¢chend der Abbildung einsteflen. © 23T(5P.357} 6.56(B)

@01 peut changer ie rapport de transmission avec us jeu de.

pignons optionne! (réf. 50358, 50357, 50477 et 53665, 24T(sP477) 6.28{C}

disponibles séparément), Avec un jeu oplionnel, ajuster ta L

position du moteur en se reportant & Pillustration, - . D 25T(sP477} 6.03(D} 5.72(A)

0210 ©2010 TAMIYA 1 XBS TT-01 type ES (11054561)
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Tire & Wheel

B -
Damper

MB2
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Urethane bumper
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Tamiya Battery Pack
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Battery ho_lder
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Differential gear
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Camper
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Chassis
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DESCRIPTION Part No. C3 Gearboxjoint rrem-ee e 51008 Bearing bag MA4  3x12mn countes:
Chassis < - - vrr s 51001 C4  Front propeller joint R21 1160 plastic bearing -+ --- -+ 10555015 MAS  3xi0mm counten
Aparts (AT-AfQ) r v v e 51318 C§ Rear propeller joint RB2 1280 metat bearing - - + - 530606 [optional) MAG 3x6mum screw

B parts B1~B16)- - o - 51003 C8 Propelier shaft Gearbag - e 51004 MAT  3x3mm grub s

Dparts D1~D11) - - 51319 Shafl bag (forwide tread) + -~ 19005718 GB1 Bevel pinion gear MAS 2x8mm tappin

Ppats {P1~P7)- s v 51005 GCi Driveshaft «« v v v oo e 51006 GB2  Spur gear stopper MAS  3x32mm scres

Urethane Bumper - - - -+« - oo s 51019 C2 Wheelaxle rrorcccrr e 51006 GB3 Differential gear case MA10 3x22mm screy

Wheel C3 Gearboxjoint < -« corm v 51008 GB4 Ring gear MATT 2x10mm shaft

Tire G4 Front propeiler joint GBS 617 spur gear MA12 19T pinion ge:

Motor + s v v e 53689 G5 Rear propelier joint Metal parts bag A - --cr o 19400688 MA13 Star shaft - -

Shaftbag - 19005712 C6 Propeller shaft MAT 3x158mm tapping screw « o= - 00 - 50583 MA14 Large bevel g

Ct1 Driveshaft « o v ormrenr oo 51008 C7 Longwheelaxie -« 51006 MAZ  3x12mm tapping screw - - - ¢ 19805629 MA1S Smatl bevel ge
C2 Wheetaxle » v rvemn e 51006 MAZ 3x10mun tapping screw - -+ 50577 MA16 Motor plate

Lightly-tuned motor (28T} » + v - - v e mrmm s 53983 Medium-narrow reinforced tires type A (2 pes.) « - 53433

Tire (28mm width) Medium-narrow reinforced tires type B3 (4 pes) - -53704

Ball Bearing Racing radial tires (2 pes.) o e 50419 Super driftech tires 2 pes.r c e v a e 54020

T7-01 Type-E ball bearingset v 54025 Racing slick tires (2 pes.) - - -rvrrrr et 50454 Tire iner (24mm width)
1150 seated ball bearing sel (4 pes)- ==+ 53008 Racing semi-shck tires (2pes) »+o--oorerr s 50810 Medium-narrow soft inner foam (2pes) - - - - - - - 53434
1150 sealed ball bearing set 2 pes)r > 53028 Reinforced slicks type-A{2peg) o rmrrmse e 53293 Meditm-narrow hard inner foam (2 pes: - - «- <+ 53435
850 sealed ball bearing set (dpes.) -0 0 53030 Reinforced slicks iype-B (2pes.) rr -2 -0 - 53294 Meditm-narrow medium inner foam {2 pes,) .+« - 53582
1280 sealed ball bearingset (8 pes): - 53066 Tire inner {26mm width) Wheel (24mm width)

Gear Tire innerfoam (4 pes.) oo 53205 Medium-namow white mesh wheels (offset +2, 4 pos.) - - 53468
207, 21T AV pinion gearset - - ccr e 50356 Tire inserts (soft) for 26mm tire {2 pes.)r »»» " 536834 Medium-narow white 5-spoke wheels (offset 0, 4 pes) - - 53471
227, 237 AV piniongear et - -t s 50357 Tire inserts (hard) for 26mm tire (2 pes) +r - -0 0 - 53835 Meditm-namrow white dish wheels {offset +2, 4 pes) « 53473
24T, 267 AV piniongearget -« ot 50477 Wheed (28mim width) Medium-namow white dish wheels (offset 0, 4 pes.) « 53474
TT-01 spur gear set (BET/BBT) -+ - - v e vy 53665 Reinforced one-piece spoke wheels (2 pcs.) + -+ 153335 Damper

Motor Reinforced one-piece mesh wheels (2 pes.) + - - *53336 TRF damper set (fluorine coated, 4 pes)e -+ -+ -« 53571
RS-540 sport-tuned motoy - - v er e 53068 Tire (24mm width) CVA mini shock unit eylinder [4 pes) - - -+« -B3BTY
GT-tuned metor (25T) « - e rr s r e 53779 Medium-narrow racing slicks {2 pes) - o - <o - - 51048 On-road tuned Spring Set « « » « < o v ooy 53162




MA3 MA3

MAS MA2

TPV
Differential gear

HoiN—

Damper

B{EN

Receiver

Double-sided tape

Fv AT MOS
Tire & Wheel

{7789

Differential gear ) ;
FUFFINA T

Antenna pipe

Py MA15
i f@ﬁnwmcs
i

| ~MA13
MC3 %MA3

ESC (FETF >} -—————
Electronic speed controtier

w7 - g
Couble- snded tape

AFTUTHERS
Steering post

HENDN—-VYIEXBSDBE R ENE A
~MC9 Parts marked v are not included in XBS kit,

KA RA—I, DA A= B C S VR EVE T B AR T — A HBB NS (REEL,
“*Tires, wheels and urethane bumper may differ according to cars. Ask your local dealer about availability.

¥ tapping screw » + - 50581 Hexwrench «oxrorrevm v, 50038 MB3 3x20mm step screw -+ < - -+ - - 18804162 MCE  3xB8mm countersunk head screw - 18805637
ktapping screw « + - 50578 Greage: - e 87099 MBS Coilspring ==« v - eeen 14805699 MC7 2x10mm screw - - - -« - .- . . 10805868
---------- 19806636 Metal partsbag B -+ - -+ - -+ - - 18400689 Metal parts bag &« - » v« o v e 0o 18400690 MGC8 2mm washer .« ..+« o000 18B0S758
W 50576 MAT 3x15mm tapping screw -+ - - - - - - 50583 MAT 3x15mm tapping screw « =+ - 0 50583 MCO dmm flange lock agt -0y 188058557
Crew - - v 505673 MA2 3x12mm fapping screw + -+~ - 16805629 MAZ 3x12mm tapping screw * - -+ 18805629 MC10 Snap pin flarge) - - - - - - - -t 50197
e 19805756 MASI  3xi0mm tapping screw =« + - o - - 50877 MA3Z  3x10min tapping screw - - - - -« - - 50577 Nytonband « -« - oo 50595
s I 19BO5T7S5 MA4  3x12mim countersunk tapping serew- - - - 50581 MAS  3x10mm countersunk tapping screws - + + +50578 Double-sidedtape - - - - v - - - - -0t 50171
------------- 50594 MAS  3xi0mm countersunk tapping screvy- - - - S0578 MATT 2x10mm shaft~ o+ » v« v 0 oo 00 250584 Boxwrench « oo 50038
------------- 50355 MAS8  2x8mm tapping screw - - -+« + - - - 50573 MB2 3xidmm step screw + v o000 50682 Antenna pipe « -+« v v v oo 16095008
------------- 51008 MA13 Starshaft- -« -« » oo e 00051008 MC1  3x8mm tapping screw -« - - - - 19805754 Steering post <+ + o e v o000 18804406

----------- 51008 MA14 Large beveigear: + +«» » o+ 0 0+ 51008 MC2  3x10mm flange tapping screw - 19805662

vvvvvvvvvvvv 51008 MA15 Small bevel gear«» - - -+ -+« - - 51008 MC3  2.6x10mm tapping screw -+ - -+ - 50575
---------- 14305125 MB2Z Sx1dmm step screw -+ - - - - - - 50582 MC5 3x10mm screw « - - - - - - - - -19804159

Drive parts Carbon parts @®Contact your local Tamiya deater or agent for
TT-¢1 aluminum propefler joint & shaft set -+« - - 54026 TT-01 Type-E casbon damper stay (front} . ... .. 54059 any guestions regarding this mode! including parts
Ball dliff. set (TT-01,¥G8} + <+ - - - v v v v v e 53663 TT-01 Type-E carbon damper stay (rear) - ... .- 54060 replacement or repair.

TT-01 front one-way unit - - - -+ -0 v o v v 53671 Setting parts ®Wend ie sich bitt I srilichen Tami
Cup joint for TB-01 reinforced front one-way tnit - + - 53590 TT-01 turnbuckle tierod set + + « v v v 53662 YWenden Sie sich bitte an liren &rilichen Tariya-
Cup jeint for universal shaft (TT-01, DF-02) « - -+ + 53790 Foe-it rear upright (TT-01, TGS} « .-+ v vv v 533673 Héndler oder den Kundendienst, falls ste irgendweiche
Assembly universal shaft (TT-01, TAO) + v v e s 53792 Adjustable upper arm set (TT-01, TGS) .+« .. s 53674 Fragen heziiglich dieses Modells, einschliefilich des
TT-01 ball diff. cup joint for universal shaft +« -« - 53806 Tire cementing helper Austauschens von Teilen ocder Reparatur haben,

Metal parts ) ) R/G tire cementing helper TR 53338 @Entrer en contact avec le revendeur ou Pagent
Clamp type aluminum wheel hub (Bmm thick) - - -53569 Tamiya C_A cement (_for ruk_:ber fires) ... 53339 local Tamiya pour des questions relatives 2 ce
TT-01 aluminum motor heat sink -+« « v oo - v v v 5_3664 Rubber tire application primer « ..« ... o o0 53417 modéle, les pidces détachées et les réparations.
TT-01 metal motormoung -« « v v e v e ns 53666
Aluminum bumper stopper (TT-01, TGS} -+« - 53682
Aluminum toe-in rear uprights (TT-01, TGS} - - - - - 53800
TT-01 Aluminum steering fink « <« v v vy 53864 TAM Im
TT-01 Type-E aluminum racing steering set + -54058 [

XBS TT01 type ES (11054561)
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MAZ2 1789 19805629 (A4
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14AS 10519 SP.S78 104
MATY 15779 SP.594 1109
s MB2 1050 SP.582 {53
SINIEC MCY 18909 19805754 {104}
BHAME 598 Mo 2101 19805662 (5345)
i MC3 1058 SP.575(54)
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Mo 178/ 1 19805637 (47}
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ST LR T D] 26204 14015 | SP.10TY
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LB 3= MR — LA R RO e~V TT.
i Clear dot-frame indicates short wheelbase chassis.

BT Eh Loy ROy — T,
Shaded det-frame indicates wide tread chassis,

D& vy FU R A
Battery holder

i
BA Y HRA—I
Tire & Whesl

REVRETRINYFU—
Tamiya Battery Pack

oatit ]

Receiver

BAY, A=
Tire & Wheei

P

BN e gﬁﬁj—z d t
- . ouble-sided tape
Damper Fod
Differential gear
MB2 /

Steering servo AA A dﬁ%-—Jb

Tire & Wheet
P MBZ P2 MGC2
; \ ;':a .
(ori—y . ) . - N, Dot ear
Damper i ¢ PUTF A T e

Antenna pipe

SR IN—
Urethane bumper ESC (FETFYT)

Electronic speed contreiler

-
AT A
Steering post

EE-F- - 7‘ JRe—
Double-sided tape

ENON—EXBSOBEEFNhELA.
Parts marked + are not included in XBS kit.

K RA KA DL F NN FEIBE SR AV EY, BLCREHAA SR Y- RARBROSbEIEEL,
*Tires, wheels and urethane bumper may differ according to cars. Ask your local dealer about availability.

MC8

DESCRIPTION Part ho. C3 Gearboxjoint -+« v v e 51006 Bearing bag MA4  3x12mm countersunk tapping screw + + + 50581 Hexwrengh <« - v e 50038 MB3 3x20mm step screw - - - - - 0 - - 19804162 MC6 3x8mm countersunk head screw - 19805637

Chassis - - -« r o - v re i 51001 Cda  Front propeller joint AB81 1150 plastic bearing <+ - - - - - - 10555015 MAS 31 0mm countersunk tapping screw - - - - 50578 Greage - - s vt 87089 MBS Coilspring »r oo rvrvenee 19805699 MCT7 2xICMMSGIew v v e 19805868

Aparts (A1-A10) »r v v res i 51318 C5 Rear propeller joint AB2 1280 metat bearing - - - - 53066 {optional) MAB 3xBmmiscrew - - - - - - 19805636 Metal partshag B« v v o v v ov oo 15400689 MetalpartsbagC - »cc v vvnem e 19400690 MCB 2mmwasher: - o= v e 18805758

Bpats(B1~BIG) v 51003 CE& Propeller shaft Gearbag - e 51004 MAZ7 3x3mmgrubscrew «+ v 50576 MAT 3xiGmim tapping screw ror e 50583 MAT 3ri5mm tapping screw - - -0 - - 50583 MCg  amm flange lock nut - - - < - - - 16805557

Dparts (D1~D11)- - v cor e cnee e 51318 Shaft bag (for wide tread} - ----- - - 18005718 GB1 Bevel pinion gear MAS  2xBmn tapping screw « -+ v e 50573 MA2 3x12mm tapping screw - -« - - 19805629 MAZ  3x12mm tapping screw - - -+ + 195808629 MC10 Snap pinflarge) - - -« - --- .- - 50197

Ppats (P1-P7)- - oo e s 51008 Ct Driveshaft -~ - -« v-eri s 51006 GB2 Spur gear stopper MAS  3x32mm screw pin = v v - - - 19805756 MA3  3x10mm tapping screw - - - - -0 - 50877 MAZ 3x30mm tapping screw e BOSTT Nylonband -+« - v v o v oo 50595

Urethane bumper «« oo v i 51019 G2 Wheefaxle v e 51006 GB3 Differential gear case MATG 3x22mm screw pin -+ -+ - - - 19805755 MA4  3x12mm countersunk tapping screw- - -+ 50581 MAG  3x10mm countersunk tapping screw « + + < 60578 Double-sided fape ~ + + v v v v v v e 50171

Wheel C3 Gearboxjoint »+ v v v 51006 GB4  Ring gear MAT1 2x10mm shaft - - - - - -0 v e e e 50594 MAS  3x10mm countersunk tapping screw- -+ 50578 MATY 2x30mm shaft: oo oo e e 50594 Boxwrench - - oo 50038

Tire C4 Front propeller joint GBS 61T spur gear MAT2 19T piniongear - - - a0 50355 MAB  2xBmm tapping screw « v v v v e 50573 MB2 3x1dmmstepscrew « - 50582 Antennapipe <« - - oo e i 16085003

Motor » v v, 53688 C§5 Rear propeller joint Metal parts hbag A - - - - v -- v e 19400888 MA13 Starshaft « oo e v 51008 MAT3 Starshaft: « -0 v e viens 51008 MCT  3x8mm tapping screw - - - -+ - 18808754 Steering post <+ - oo v e i 19804406

Shaftbag «« o« crmrrie e 19006713 Cé Propeller shaft MAT  3x15mm tapping screw « o o0 v 50583 MA14 Large bevelgear »vorrs oo 51008 MAT4 Large bevelgear: - - =+ -« -« -+« - 531008 MC2  3x10mm flange tapping screw - 19808662

C1 Driveshaft -+ reme e 51006 C7 Longwheelaxle @+ rerrrv v 51006 MA2  3x12mm tapping screw « < - 19805629 MAI1S Smal bevel gear - -+ v« v v v e v e 51008 MATS Small bevelgear -+ +» - oo - -0 51008 MC3  2.6x10mm tapping screw « -« + v+ - 850575
C2 Wheelaxle -« - vseron oo 51006 MA3  3x10mm tapping screw « <+« -+ -+ 50677 MATE Motorplate »» - - - v e e 14305126 MB2  3x14mm step screw -« s 50582 MCS 3x10mm Screw «« v v v ev o 19804159
Lightiy-tuned motor (28T« » < <= cr v e e nvem 53983 Medivm-narrow reinferced tires type A (2 pes,) - - 53433 Drive parts Carbon parts ®Contact your local Tamiya dealer or agent for
Tire (26mm width) Medium-narrow reinforced tires type B2 {4 pcs.) « -53705 T7-01 aluminum propelier joint & shaft set «» -« - 54026 TT-01 Type-E carbon damper stay {front) .. .. .. 54059 any questions regarding this model including parts

Ball Bearing Racing radial tires {2 pes)) + v vvv oo 50419 Super driflech lires 2 pes) - v v v v v ey 54020 Ball diff. set (TT-0F, TGS) + v+ v v v vy 53663 TY-01 Type-E carbon damper stay frear) ...« 54060 replacement or repair.

TT-01 Type-E ball bearingset  » v orerreen 44025 Racing sfick lires {2 pes.) rrov v 50454 Tire inner (24mm wicith) TE-01 frentone-way unit » v~ v m v 53671 Setting parts L . - .
1150 sealed ball bearing set {4 pos.) - -+ -+ 53008 Racing semi-slick tires (2 pes.) <=« - 50810 Medium-narrow soft inner foam (2pes) - - -« - - - 53434 Cup joint for TR-01 reinforced front one-way unit - - - 53500 TT-01 turnbuckle te-rod 86t « « « v v v cnua 53662 .__Weﬂden Sie sich bitte an Ihren &rilichen Tamiya-
1150 sealed ball bearing set {2 pes): «r+ v v v v 53029 Reinforced slicks type-A (2pest <o 53203 Medium-narrow hard inner foam (2 pesg- - - - - - - 53435 Cup joint for universal shaft (TT-01, DF-02) -+« 53790 Toe-in rear upright (TT-01, TGS) ++ v v v e 53673 Handler Ode.[' d?” Ku_ndendlenst, falis.5|e wqenc_lwelche
850 sealed ball bearing set {4 pes)r v 53030 Reinforced slicks fype-B (Bpes) v v rrrron- 53294 Medium-narrow medium inner foam (2 pes.) - - - -53582 Assembly universal shaft (TT-G1, TAQ4) +- -+« 53792 Adijustable upper arm set (TT-01, TGS) + v - - - - - 53674 Fragen beziiglich dieses Modells, einschlieflich des
1280 sealed ball bearing set {3 pes)- - -+ - - 53066 Tire inner (26mm width) Wheel (2dmm width} TT-C1 ball diff. cup jeint for universal shaft -+« -+ 53806 Tire cementing helper Austauschens von Teilen oder Reparatur haben,

Gear Tire innerfoam (4 pes) » - s ommr e 53295 Medium-narrow white mesh wheels {offset 42, 4 pes) - - 53468 Metal parts R/C tire cementing helper ... 53338 @Entrer en contact avec le revendeur ou l'agent
20T, 21T AV pinion gear set - xr o vy 50356 Tire inserts {soft) for 26mm tire (2 pesd - -« v v ¢ 53834 Medium-narow white 5-spoke wheels {offset 0, 4 pos.) « -53471 Clamp type aluminum whee! hub {Bmim thick) - - - 53568 Tamiya CA cement {for rubber tireg) v -« 00 . 53339 local Tamiya pour des questions relatives & ce
22T, 23T AV pinion gear set ~+ vy 50357 Tire inserts {hard) for 26mm tire {2 pes) < -+ -~ - 53835 Mediun-narow white dish wheels (offset +2, 4 pes) - 53473 TT-01 aluminem moetor heat sink « + v v v e v v e 53664 Rulsber tire application primer « v« v v v v 53417 modéle. les pidces détachées et les réparations
24T, 25T AV piniongear set «« vy 50477 Wheel (268mm width) Medium-narrow while dish wheels (offset 0, 4 pos) - -53475 TH01 metal motormount v - v e e e e e o 53666 ' P p )
TF-01 spur gear set (55T/58T) - -+ - - - - - - 53665 Reinferced one-piece spoke wheels {2 pes)) - - - +53335 Damper Aluminum bumper stopper {T1-01, TGS) <« -+« 53682

Motor Reinforced one-piece mesh wheels (2 pes.} -+ + - -53336 TRF damper set {fluorine coated, 4 pos.)r o0 00y 53571 Aluminum toe-in rear uprights (TT-01, TGS -+« - - 53800
RS8-540 sport-tuned motor -+ > s 53068 Tire (24mm width} CVA mini shock unit cylinder{d pes.) - - - - - - - -« 53619 TE01 Aluminum steering link -« v e v mea v e 538064 TAM IYA.
GT-tuned motar (28T) ~+ v v v ev v rei oot 53779 Medivm-narrow racing shicks (2 pes) - - -« -« - - - 51049 On-road tuned spring set « - - - - -« -v oo 83163 T3-01 Type-E aluminum racing steering set - 54058 Ul o

XBS TT-01 type ES {11054561}



